

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--------------------------------|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
|--------------------------------|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|

CHAPTER1.0 ANAESTHETICS

| <i>1.1 General anaesthetics and oxygen</i> | | | | | | | |
|--|---|---|-----------------|---|--|--|---|
| Halothane anaesthetic inhalation | V | X | | | | | |
| Isoflurane liquid anaesthetic inhalation 100mL | E | X | | | | | |
| Ketamine 10 mg/mL injection | V | X | | | | | |
| Ketamine 50 mg/mL injection | V | X | | | | | |
| Nitrous oxide gas inhalation | V | X | | X | | | |
| Oxygen gas inhalation | V | X | X | | | | |
| Propofol 10 mg/mL IV injection | V | X | | | | | |
| Sevoflurane liquid inhalation 250mL | V | | | | | | X |
| Thiopentone 500 mg powder injection | V | X | | | | | |
| <i>1.2 Local anaesthetics</i> | | | | | | | |
| Bupivacaine 5 mg/mL injection | E | X | | | | | |
| Bupivacaine 5 mg/mL w/adrenaline injection | E | X | | | | | |
| Ethyl chloride local anaesthetic | V | X | X | | | | |
| Lignocaine 10% spray 500 metered doses | V | X | | | | | |
| Lignocaine 10 mg/mL injection | V | X | X | | | | |
| Lignocaine 20 mg/mL injection | V | X | | | | | |
| Lignocaine 200 mg/mL IV w/additive | V | X | | | | | |
| Lignocaine 20 mg/mL w/adrenaline 100 dental cartridges | V | X | | | | | |
| Mepivacaine hydrochloride 2% w/epinephrine dental cartridges | V | X | | | | | |
| <i>1.3 Pre-operative medications and sedation for short-term procedures</i> | | | | | | | |
| Alcuronium 5 mg/mL injection | V | X | | | | | |
| Atracurium 10 mg/mL injection | E | X | | | | | |
| Atropine 1 mg/mL injection | E | X | | | | | |
| Diazepam 5 mg/mL injection (rectal) | V | X | X ^E | | | | |
| Diazepam 2 mg tablet | N | X | X | | | | |
| Diazepam 5 mg tablet | E | X | X ^{MD} | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Droperidol 2.5 mg/mL injection | E | X | | | | | |
| Fentanyl 0.05 mg/mL injection | V | X | | | | | |
| Hyoscine n-butyl-bromide 20 mg/mL injection | E | X | | | | | |
| Midazolam HCl 5 mg/mL injection | E | | | | | | X |
| Morphine sulphate 10 mg/mL injection | V | X | | | | | |
| Morphine sulphate 15 mg/mL injection | V | X | | | | | |
| Morphine sulphate 2 mg/mL mixture/syrup | V | X | | | | | |
| Morphine sulphate 10 mg tablet | V | X | | | | | |
| Morphine sulphate 30 mg tablet | E | X | | | | | |
| Neostigmine 0.5 mg/mL injection | E | X | | | | | |
| Neostigmine 2.5 mg/mL injection | E | X | | | | | |
| Pancuronium 2 mg/mL injection | E | X | | | | | |
| Pethidine 50 mg/mL injection 1mL | V | X | | X | | | |
| Pethidine 50 mg/mL injection 2mL | V | X | | | | | |
| Promethazine hydrochloride 25 mg/mL injection | N | X | X ^E | | | | |
| Promethazine hydrochloride 10 mg tablet | N | X | X | | | | |
| Promethazine hydrochloride 25 mg tablet | N | X | | | | | |
| Suxamethonium 50 mg/mL injection | V | X | | | | | |

CHAPTER-2: ANALGESICS, ANTIPYRETICS, NSAIDs, DRUGS USED IN GOUT & DISEASE MODIFYING AGENTS USED IN RHEUMATIC DISORDERS

| 2.1 Non-opioid analgesics and NSAIDs | | | | | | | |
|--|---|---|---|--|--|--|---|
| Aspirin 300 mg tablet (acetylsalicylic acid) | E | X | X | | | | |
| Diclofenac sodium 25 mg/mL injection | N | X | | | | | |
| Diclofenac sodium 25 mg tablet | E | | | | | | X |
| Diclofenac sodium 50 mg SR tablet | E | | | | | | X |
| Ibuprofen 5 mg/mL IV solution infusion | E | | | | | | X |
| Ibuprofen 20 mg/mL suspension | E | X | | | | | |
| Ibuprofen 400 mg tablet | E | X | X | | | | |
| Indometacin 25 mg capsule | E | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Indometacin 100 mg suppositories | N | X | | | | | |
| Mefenamic acid 250 mg capsule/Tablet | E | | | | | | X |
| Methylprednisolone 1g p/wd injection | V | | | | | | X |
| Methylprednisolone 80 mg/mL injection | N | X | | | | | |
| Naproxen 250 mg tablet | E | | | | | | X |
| Paracetamol 500 mg tablet | E | X | X | | | | |
| Paracetamol 24 mg/mL syrup | V | X | X | | | | |
| Tramadol+Paracetamol (37.5+325) mg tablet | E | | | | | | X |
| Triamcinolone acetate 10 mg/mL injection | E | | | | | | X |
| 2.2 Opioid analgesics | | | | | | | |
| Codeine phosphate 30 mg tablet | E | X | | | | | |
| Dihydrocodeine 30 mg tablet | N | X | | | | | |
| Morphine sulphate 10 mg/mL injection | V | X | | | | | |
| Morphine sulphate 15 mg/mL injection | V | X | | | | | |
| Morphine sulphate 2 mg/mL mixture | E | X | | | | | |
| Morphine sulphate 10 mg tablet | V | X | | | | | |
| Morphine sulphate 30 mg tablet | E | X | | | | | |
| Pethidine 50 mg/mL injection 1mL | V | X | | X | | | |
| Pethidine 50 mg/mL injection 2mL | V | X | | | | | |
| 2.3 Drugs used to treat gout | | | | | | | |
| Allopurinol 100 mg tablet | E | X | | | | | |
| Colchicine 0.5 mg tablet | N | X | | | | | |
| Indometacin 25 mg capsule | E | X | | | | | |
| 2.4 Disease-modifying agents used in rheumatic disorders | | | | | | | |
| Chloroquine 150 mg tablet | N | X | | | | | |
| Methotrexate 2.5 mg tablet | E | X | | | | | |
| Sulphasalazine 500 mg tablet | V | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|-------------------------|-----|----------|------------------------|----------|----------------------|---------------------|------------|
| | | | | | | | |

CHAPTER 3.0 ANTI-ALLERGICS AND DRUGS USED IN ANAPHYLAXIS

| | | | | | | | |
|---------------------------------------|---|---|----------------|--|--|--|---|
| Adrenaline (1:10 000) injection | V | | | | | | X |
| Adrenaline 1 mg/mL injection | V | X | X ^E | | | | |
| Chlorpheniramine 0.4 mg/mL syrup | N | X | X | | | | |
| Chlorpheniramine 4 mg tablet | E | X | X | | | | |
| Dexamethasone 4 mg/mL injection | E | X | | | | | |
| Dexamethasone 0.5 mg tablet | E | X | | | | | |
| Hydrocortisone 100 mg pwd injection | V | X | X | | | | |
| Methylprednisolone 80 mg/mL injection | E | X | | | | | |
| Prednisolone 5 mg tablet | V | X | | | | | |
| Promethazine 25 mg/mL injection | N | X | X | | | | |
| Promethazine 10 mg tablet | N | X | X | | | | |
| Promethazine 25 mg tablet | N | X | | | | | |

CHAPTER 4.0 ANTIDOTES, CHELATING AGENTS AND OTHER SUBSTANCES USED IN POISONING

| | | | | | | | |
|---------------------------------------|---|---|----------------|---|--|--|---|
| <i>4.1 Non-specific Antidotes</i> | | | | | | | |
| Activated charcoal powder, BP | V | X | X | | | | |
| Ipecacuanha 0.14% emetic mixture | E | | | | | | X |
| <i>4.2 Specific antidotes</i> | | | | | | | |
| Atropine 1 mg/mL injection | V | X | | | | | |
| Calcium gluconate 100 mg/mL injection | V | X | X ^E | | | | |
| Flumazenil 100mcg/mL injection | E | | | | | | X |
| n-Acetylcysteine 200 mg/mL injection | V | | | | | | X |
| Naloxone 0.02 mg/mL injection | V | X | | X | | | |
| Naloxone 0.4 mg/mL injection | V | X | | | | | |
| Sodium polystyrene sulphonate powder | E | | | | | | X |

CHAPTER 5.0 ANTI-EPILEPTICS/ ANTICONVULSANTS

| | | | | | | | |
|--------------------------------|---|---|--|--|--|--|---|
| Carbamazepine 20 mg/mL mixture | E | X | | | | | |
| Carbamazepine 200 mg tablet | E | X | | | | | |
| Clonazepam 2.5 mg/mL drops | E | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Clonazepam 2 mg tablet | E | | | | | | X |
| Diazepam 5 mg/mL injection (rectal) | V | X | X ^E | | | | |
| Lamotrigine 5 mg tablet | E | | | | | | X |
| Lamotrigine 25 mg tablet | E | | | | | | X |
| Lamotrigine 50 mg tablet | E | | | | | | X |
| Magnesium sulphate 500 mg/mL injection | V | X | | X | | | |
| Paraldehyde injection | N | X | X ^E | | | | |
| Phenobarbitone sodium 200 mg/mL injection | V | X | | | | | |
| Phenobarbitone sodium 3 mg/mL mixture | E | X | | | | | |
| Phenobarbitone sodium 30 mg tablet | E | X | X ^{MD} | | | | |
| Phenobarbitone sodium 60 mg tablet | E | X | X ^{MD} | | | | |
| Phenytoin sodium 50 mg/mL injection | V | | | | | | X |
| Phenytoin sodium 25 mg/mL mixture | E | X | | | | | |
| Phenytoin sodium 25 mg tablet | E | X | X ^{MD} | | | | |
| Phenytoin sodium 100 mg tablet | E | X | X ^{MD} | | | | |
| Valproate sodium 40 mg/mL mixture | E | X | | | | | |
| Valproate sodium 200 mg CR tablet | E | X | | | | | |
| Valproate sodium 500 mg CR tablet | E | X | | | | | |

CHAPTER 6.0 ANTI-INFECTIVE DRUGS

| | | | | | | | |
|--|---|---|-----------------|--|--|--|---|
| 6.1 Anti-helminthics | | | | | | | |
| <i>6.1.1 Intestinal anti-helminthics</i> | | | | | | | |
| Albendazole 200 mg tablet | E | | | | | | X |
| Mebendazole 20 mg/mL mixture | E | X | X | | | | |
| Mebendazole 100 mg chewable tablet | E | X | X | | | | |
| Niclosamide 500 mg chewable tablet | N | X | X ^{MD} | | | | |
| Praziquantel 600 mg chewable tablet | E | X | X ^{MD} | | | | |
| 6.2 Antibacterial Agents | | | | | | | |
| <i>6.2.1 Cephalosporins</i> | | | | | | | |
| Cefotaxime 500 mg powder injection | V | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Cefotaxime 1g powder injection | V | | | | | | X |
| Cefradine 125 mg/5ml pwd susp | E | X | | | | | |
| Cefradine 250 mg/5ml pwd susp | E | X | | | | | |
| Cefradine 250 mg capsule | E | X | | | | | |
| Cefradine 1 g powder injection | E | X | | | | | |
| Cephalexin 250 mg/5ml pwd susp | E | X | | | | | |
| Ceftriaxone 250 mg injection | V | X | X | | | | |
| Ceftriaxone 500 mg injection | V | X | X | | | | |
| Cefuroxime 125mg/5mL pwd susp | E | X | X | | | | |
| Cefuroxime 250mg/5mL pwd susp | E | X | X | | | | |
| Cefuroxime 500mg tablet | E | X | X | | | | |
| Cefuroxime 750mg injection | E | X | X | | | | |
| 6.2.2 Penicillins | | | | | | | |
| Amoxicillin 125 mg/5mL pwd mixture | E | X | X | | | | |
| Amoxicillin 250 mg/5mL pwd mixture | E | X | X | | | | |
| Amoxicillin 250 mg capsule/tablet | E | X | X | | | | |
| Amoxicillin+Clavulanate (500+125) mg pwd inj | E | X | X | | | | |
| Amoxicillin+Clavulanate (1000+125)mg pwd inj | E | X | X | | | | |
| Amoxicillin+ Clavulanate (125+31.25) mg/5mL pwd susp | E | X | X | | | | |
| Amoxicillin+ Clavulanate (9:1) mg ratio powder paed syrup/ suspension? | E | X | X | | | | |
| Amoxicillin+Clavulanate (500+125)mg tablet | E | X | X | | | | |
| Ampicillin 250 mg pwd inj | E | X | | | | | |
| Benzathine penicillin 2.4MU pwd injection | E | X | X | | | | |
| Benzyl penicillin (Penicillin G) 0.6g (1MU) injection | E | X | | | | | |
| Benzyl penicillin (Penicillin G) 3g (5MU) injection | E | X | X | | | | |
| Cloxacillin 250 mg capsule | E | X | | | | | |
| Cloxacillin 250 mg pwd injection | E | X | | | | | |
| Cloxacillin 125 mg/5mL pwd mixture | V | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Phenoxymethyl penicillin (Penicillin-V) 125 mg/5mL powder oral solution | E | X | X | | | | |
| Phenoxymethyl penicillin (Penicillin-V) 250 mg tablet | E | X | X | | | | |
| Piperacillin+Tazobactam (4g+500 mg) pwd injection | V | | | | | | X |
| Procaine penicillin 3g (3million IU) injection | E | X | | | | | |
| 6.2.3 Carbapenems | | | | | | | |
| Meropenem 500mg injection | E | | | | | | X |
| 6.2.4 Other antibacterial drugs | | | | | | | |
| Chloramphenicol 250 mg capsule | E | X | | | | | |
| Chloramphenicol 1g pwd injection | V | X | | | | | |
| Clindamycin 150 mg/mL injection | V | X | | | | | |
| Clindamycin 150 mg tablet | E | | | | | | X |
| Co-trimoxazole (200+40) mg /5mL suspension | V | X | X | | | | |
| Co-trimoxazole (400+80) mg /5mL IV injection | V | X | | | | | |
| Co-trimoxazole (400+80) mg tablet | V | X | X | | | | |
| Doxycycline 100 mg tablet | V | X | X | | | | |
| Clarithromycin 500mg tablet | E | | | | | | X |
| Erythromycin 1g pwd injection | E | X | | | | | |
| Erythromycin 125 mg/5mL pwd suspension | V | X | X | | | | |
| Erythromycin 250 mg tablet | V | X | X | | | | |
| Gentamycin 10 mg/mL injection | V | X | | | | | |
| Gentamycin 40 mg/mL injection | V | X | | | | | |
| Metronidazole 5 mg/mL infusion | V | X | | | | | |
| Metronidazole 40 mg/mL oral suspension | E | X | X | | | | |
| Metronidazole 500 mg suppository | E | X | | | | | |
| Metronidazole 200 mg tablet | E | X | X | | | | |
| Nalidixic acid 60 mg/mL mixture | E | X | | | | | |
| Nalidixic acid 500 mg tablet | E | X | | | | | |
| Nitrofurantoin 50 mg tablet | E | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Vancomycin 500 mg powder inj | V | X | | | | | |
| 6.2.5 Antituberculosis drugs | | | | | | | |
| 6.2.5.1 Single Drug Anti-TB Products | | | | | | | |
| Ethambutol 400 mg tablet | V | X | X ^{MD} | | | | |
| Isoniazid 100 mg tablet | V | X | X ^{MD} | | | | |
| Pyrazinamide 500 mg tablet | V | X | X ^{MD} | | | | |
| Rifampicin 150 mg capsule | V | X | X ^{MD} | | | | |
| Rifampicin 100 mg/5mL syrup | V | X | X ^{MD} | | | | |
| Streptomycin 1g pwd injection | V | | | | | | X |
| 6.2.5.3 Fixed dose combination (FDC) of anti-TB drugs | | | | | | | |
| Rifampicin+Isoniazid (60+30) mg dispersible tablet (paediatric) | V | X | X ^{MD} | | | | |
| Rifampicin+Isoniazid (150+75) mg tablet (adult) | V | X | X ^{MD} | | | | |
| Rifampicin+Isoniazid+Ethambutol (150+75+75) mg tablet | V | X | X ^{MD} | | | | |
| Rifampicin+Isoniazid+Pyrazinamide (60+30+150) mg dispersible tablet (Paediatric) | V | X | X ^{MD} | | | | |
| Rifampicin+Isoniazid+Pyrazinamide+ Ethambutol (150+75+400+75) mg tablet | V | X | X ^{MD} | | | | |
| 6.2.5.3 Drugs for multi-drug resistant tuberculosis (MDR-TB) | | | | | | | |
| Amikacin 250 mg/mL injection | V | | | | | | X ^{PHS} |
| Capreomycin 1g pwd injection | V | | | | | | X ^{PHS} |
| Cycloserine 250 mg capsule | V | | | | | | X ^{PHS} |
| Ethionamide 250 mg tablet | V | | | | | | X ^{PHS} |
| Levofloxacin 250 mg tablet | V | | | | | | X ^{PHS} |
| Para-amino salicylic acid 4g granule | E | | | | | | X ^{PHS} |
| Para-amino salicylic acid 500 mg tablet | V | | | | | | X ^{PHS} |
| 6.3 Antifungal drugs | | | | | | | |
| Amphotericin B 50 mg infusion | V | X | | | | | |
| Fluconazole 50 mg/5mL suspension | V | X | | | | | |
| Fluconazole 2 mg/mL IV infusion | V | | | | | | X |
| Flucytosine 10 mg/mL infusion | E | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Griseofulvin 125 mg tablet | E | X | X | | | | |
| Griseofulvin 500 mg tablet | E | X | X | | | | |
| Ketoconazole 200 mg tablet | E | X | | | | | |
| Miconazole 24 mg/mL gel | E | X | X | | | | |
| Nystatin 100,000IU/mL pwd mixture | E | X | X | | | | |
| Nystatin 500,000 IU oral tablet | E | X | X | | | | |
| 6.4 Anti-protozoal drugs | | | | | | | |
| 6.4.1 Anti-amoebic drugs | | | | | | | |
| Metronidazole 5 mg/mL infusion | E | X | | | | | |
| Metronidazole 40 mg/mL mixture | E | X | X | | | | |
| Metronidazole 200 mg tablet | E | X | X | | | | |
| 6.4.2 Anti-malarial drugs | | | | | | | |
| 6.4.2.1 For curative treatment of Plasmodium falciparum malaria | | | | | | | |
| Artemether+Lumefentrine (20+120) mg tablet | V | X | X | | | | |
| Mefloquine 250 mg tablet | N | | | | | | X |
| Pyrimethamine 25 mg tablet | E | | | | | | X |
| Quinine sulphate 300 mg tablet | V | X | | | | | |
| Quinine hydrochloride 300 mg/mL injection | V | X | | | | | |
| 6.4.2.2 For prophylaxis against Plasmodium falciparum malaria | | | | | | | |
| Chloroquine base 150 mg tablet | E | X | X | | | | |
| Mefloquine 250 mg tablet | N | | | | | | X |
| Proguanil 100 mg tablet | E | X | X | | | | |
| 6.4.3. Anti-pneumocystosis and anti-toxoplasmosis drugs | | | | | | | |
| Co-trimoxazole (80+16) mg/mL IV infusion | V | X | | | | | |
| Co-trimoxazole (200+40 mg)/5mL suspension | V | X | | | | | |
| Co-trimoxazole (400+80) mg tablet | V | X | X | | | | |
| Dapsone 100 mg tablet | E | X | | | | | |
| Pentamidine 300 mg pwd injection | V | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| 6.5 Anti-viral medicines | | | | | | | |
| 6.5.1 Anti-herpetic medicines | | | | | | | |
| Acyclovir 200 mg tablet | V | X | | | | | |
| Acyclovir 400 mg tablet | V | X | | | | | |
| Acyclovir 5% cream | E | | | | | | X |
| Ganciclovir 500mg Injection Powder | V | | | | | | X |
| 6.5.2 Anti-retrovirals | | | | | | | |
| 6.5.2.1 Nucleoside reverse transcriptase inhibitors | | | | | | | |
| Abacavir (ABC) 100 mg/5mL solution | E | | | | | | X |
| Abacavir (ABC) 300 mg tablet | E | | | | | | X |
| Didanosone 25 mg tablet | E | | | | | | X |
| Didanosone 50 mg tablet | E | | | | | | X |
| Didanosone 100 mg tablet | E | | | | | | X |
| Didanosine buffered 100 mg tablet | E | X | | | | | |
| Didanosone 250 mg tablet | E | | | | | | X |
| Didanosone 400 mg enteric coated tablet | E | | | | | | X |
| Lamivudine (3TC) 10 mg/mL syrup | V | X | X ^{MD} | | | | |
| Lamivudine (3TC) 150 mg tablet | V | X | X ^{MD} | | | | |
| Stavudine 5 mg/5mL syrup | V | X | X ^{MD} | | | | |
| Stavudine 15 mg capsule/tablet | V | X | X ^{MD} | | | | |
| Stavudine 20 mg capsule/tablet | V | X | X ^{MD} | | | | |
| Stavudine 30 mg capsule/tablet | V | X | X ^{MD} | | | | |
| Zidovudine (ZDV or AZT) 10 mg/mL injection | V | X | | | | | |
| Zidovudine (ZDV or AZT) 10 mg/mL syrup | V | X | X* | | | | |
| Zidovudine (ZDV or AZT) 100 mg tablet | V | X | X* | | | | |
| Zidovudine (ZDV or AZT) 300 mg tablet | V | X | | | | | |
| Zidovudine + Lamivudine (300+150) mg tablet | V | X | X ^{MD} | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| 6.5.2.2 Non-nucleoside reverse transcriptase inhibitors | | | | | | | |
| Efavirenz (EFV) 50 mg capsule | V | X | X ^{MD} | | | | |
| Efavirenz (EFV) 200 mg tablet | V | X | X ^{MD} | | | | |
| Efavirenz (EFV) 600 mg tablet | V | X | X ^{MD} | | | | |
| Nevirapine 10 mg/mL syrup | V | X | X* | | | | |
| Nevirapine (NVP) 200 mg tablet | V | X | X* | | | | |
| 6.5.2.3 Protease inhibitors | | | | | | | |
| Lopinavir+Ritonavir (400+100 mg)/5mL oral susp | E | | | | | | X |
| Lopinavir +Ritonavir (100+ 25) mg tablet | V | | | | | | X |
| Lopinavir+Ritonavir (200+50) mg tablet | V | | | | | | X |
| Ritonavir (RTV) 100 mg capsule | E | | | | | | X |
| Ritonavir (RTV) 400 mg/mL oral solution | E | | | | | | X |
| Saquinavir 200 mg soft gel capsule | E | | | | | | X |
| 6.5.2.4 Other anti-retrovirals | | | | | | | |
| Tenofovir 300 mg tablet | V | X | X ^{MD} | | | | |
| Tenofovir 300 mg + Emtricitabine 200 mg tablet | V | X | X ^{MD} | | | | |
| Tenofovir + Emtricitabine + Efavirenz (300+200+600) mg tablet | V | X | X ^{MD} | | | | |

CHAPTER 7.0 ANTI-MIGRAINE DRUGS

| | | | | | | | |
|--|---|---|---|--|--|--|---|
| 7.1 Drugs for treating acute cases of migraines | | | | | | | |
| Aspirin 300 mg tablet | E | X | X | | | | |
| Ergotamine tartrate 2 mg + caffeine tablet | E | X | | | | | |
| Ibuprofen 100 mg/5mL solution | E | X | | | | | |
| Ibuprofen 400 mg tablet | E | X | X | | | | |
| Indometacin 25 mg capsule | E | X | | | | | |
| Paracetamol 500 mg tablet | E | X | X | | | | |
| Sumatriptan 100 mg tablet | E | | | | | | X |
| Zolmitriptan 2.5 mg tablet | E | | | | | | X |
| 7.2 Drugs for prophylactic use in migraine | | | | | | | |
| Propranolol 40 mg tablet | E | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|-------------------------|-----|----------|------------------------|----------|----------------------|---------------------|------------|
|-------------------------|-----|----------|------------------------|----------|----------------------|---------------------|------------|

CHAPTER 8.0 ANTI-NEOPLASTIC AND IMMUNOSUPPRESSIVE DRUGS

| 8.1 Cytotoxic medicines | | | | | | | |
|--|---|---|--|--|--|--|---|
| Azathioprine 50 mg tablet | V | X | | | | | |
| Bleomycin 15 IU pwd injection | V | X | | | | | |
| Busulphan 2 mg tablet | E | | | | | | X |
| Carboplatin 10 mg/mL injection | E | | | | | | X |
| Carboplatin 450 mg/mL injection | E | | | | | | X |
| Chlorambucil 2 mg tablet | E | | | | | | X |
| Cyclophosphamide 200 mg pwd injection vial | E | | | | | | X |
| Cyclophosphamide 500 mg pwd injection vial | E | X | | | | | X |
| Cyclophosphamide 50 mg tablet | E | | | | | | X |
| Cytarabine 100 mg pwd injection | E | | | | | | X |
| Dacarbazine 200 mg pwd injection | E | | | | | | X |
| Dactinomycin 0.5 mg pwd injection vial | E | | | | | | X |
| Doxorubicin 10 mg pwd injection vial | E | X | | | | | |
| Doxorubicin 50 mg pwd injection vial | E | X | | | | | |
| Etoposide 20 mg/mL injection | V | | | | | | X |
| Folinic acid 3 mg/mL injection | E | | | | | | X |
| Mercaptopurine 50 mg tablet | E | | | | | | X |
| Methotrexate 2.5 mg tablet | E | | | | | | X |
| Methotrexate 25 mg/mL injection | E | | | | | | X |
| Vincristine 1 mg pwd injection | E | X | | | | | |
| 8.2 Hormones and anti-hormones | | | | | | | |
| Dexamethasone 4 mg/mL injection | E | X | | | | | |
| Dexamethasone 0.5 mg tablet | E | X | | | | | |
| Hydrocortisone 100 mg pwd injection | V | X | | | | | |
| Norethisterone 5 mg tablet | E | X | | | | | |
| Prednisolone 1 mg tablet | E | X | | | | | |
| Prednisolone 5 mg tablet | E | X | | | | | |
| Tamoxifen 10 mg tablet | E | X | | | | | |
| 8.3 Others antineoplastic drugs | | | | | | | |
| Hydroxyurea 500 mg capsule | V | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|-------------------------|-----|----------|------------------------|----------|----------------------|---------------------|------------|
|-------------------------|-----|----------|------------------------|----------|----------------------|---------------------|------------|

CHAPTER 9.0 ANTI-PARKINSONISM MEDICINES

| | | | | | | | |
|---------------------------------------|---|---|-----------------|--|---|--|--|
| Benzhexol 5 mg tablet | E | X | X ^{MD} | | X | | |
| Biperiden 5 mg/mL injection | E | X | | | | | |
| Bromocriptine 2.5 mg tablet | E | X | | | | | |
| Levodopa+Carbidopa (100+10) mg tablet | E | X | | | | | |
| Levodopa+Carbidopa (250+25) mg tablet | E | X | | | | | |

CHAPTER 10.0 DRUGS AFFECTING THE BLOOD

| | | | | | | | |
|---|---|---|---|---|--|--|---|
| 10.1 Anti-anaemia drugs | | | | | | | |
| Cyanocobalamin 1 mg/mL injection | E | | | | | | X |
| Erythropoietin beta 2000IU prefilled syringe | V | | | | | | X |
| Erythropoietin beta 4000IU prefilled syringe | V | | | | | | X |
| Ferrous salt (60 mg iron) tablet | E | X | X | | | | |
| Ferrous salt(60 mg iron)+ Folic acid 0.25 mg tablet | E | X | X | | | | |
| Ferrous fumarate 140 mg(45 mg iron)/5mL mixt | E | X | X | | | | |
| Folic acid 5 mg tablet | E | X | | | | | |
| 10.2 Medicines affecting coagulation | | | | | | | |
| Enoxaparin 100 mg/mL injection | V | | | | | | X |
| Enoxaparin 40 mg/0.4mL injection | V | | | | | | X |
| Enoxaparin 60 mg/0.6mL injection | V | | | | | | X |
| Heparin 1000 IU injection | V | X | | | | | |
| Heparin 5000 IU injection | V | X | | | | | |
| Phytomenadione 10 mg/mL injection | V | X | | X | | | |
| Phytomenadione 2 mg/mL injection | V | X | | X | | | |
| Protamine sulphate 10 mg/mL injection | V | X | | | | | |
| Warfarin 1 mg tablet | V | X | | | | | |
| Warfarin 2 mg tablet | V | X | | | | | |
| Warfarin 3 mg tablet | V | X | | | | | |
| Warfarin 5 mg tablet | V | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| 10.3 Antithrombotics & Hemostatics | | | | | | | |
| Aspirin 125 mg tablet | E | X | | | | | |
| Streptokinase 150000 IU pwd injection | V | | | | | | X |
| 10.4 Other drugs affecting the blood | | | | | | | |
| Filgrastim 300mcg/mL (30 million units) injection | V | | | | | | X |

CHAPTER 11.0 PLASMA FRACTIONS FOR SPECIFIC USE

| | | | | | | | |
|--|---|---|--|---|--|--|---|
| Factor VIIa 1.2 mg injection | V | | | | | | X |
| Factor VIII (human anti-haemophilic fraction, dried) | V | | | | | | X |
| Factor IX complex 500IU | V | | | | | | X |
| Fresh Dried Plasma (FDP) | V | X | | X | | | |
| Protein plasma expander 3.5% solution | V | X | | | | | |

CHAPTER 12.0 CARDIOVASCULAR DRUGS

| | | | | | | | |
|---|---|---|-----------------|--|--|--|---|
| 12.1 Anti-anginal drugs | | | | | | | |
| Amlodipine 5 mg tablet | E | | | | | | X |
| Amlodipine 10 mg tablet | E | | | | | | X |
| Atenolol 50 mg tablet | V | X | X ^{MD} | | | | |
| Glyceryl trinitate 0.5 mg tablet (sublingual) | V | X | X ^{MD} | | | | |
| Isosorbide dinitrate 10 mg subling tablet | E | X | X ^{MD} | | | | |
| Nifedipine SR 10 mg tablet | V | X | X ^{MD} | | | | |
| Nifedipine SR 20 mg tablet | E | X | X ^{MD} | | | | |
| Nifedipine XL 30 mg tablet | E | X | X ^{MD} | | | | |
| Propranolol 10 mg tablet | E | X | X ^{MD} | | | | |
| Propranolol 40 mg tablet | V | X | X ^{MD} | | | | |
| Verapamil 240 mg SR tablet | E | | | | | | X |
| Verapamil 2.5 mg/mL injection | E | | | | | | X |
| 12.2 Anti-arrhythmic Drugs | | | | | | | |
| Adenosine 3 mg/mL injection | V | | | | | | X |
| Adrenaline 1 mg/mL injection | V | X | X ^E | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Amiodarone 200 mg tablet | E | | | | | | X |
| Atenolol 50 mg tablet | E | X | | | | | |
| Lignocaine 20 mg/mL inj 20mL vial | E | X | | | | | |
| Lignocaine 20 mg/mL IV inj f/cardiac arrhythmia | E | X | | | | | |
| Magnesium sulphate 500 mg/mL injection | E | X | | | | | |
| Propranolol 40 mg tablet | V | X | | | | | |
| Verapamil 240 mg SR tablet | V | | | | | | X |
| Verapamil 2.5 mg/2mL injection | V | | | | | | X |
| 12.3 Antihypertensive drugs | | | | | | | |
| Amiloride+Hydrochlorothiazide (5+50) mg tablet | E | X | X ^{MD} | | | | |
| Amlodipine 10 mg tablet | E | | | | | | X |
| Amlodipine 5 mg tablet | E | | | | | | X |
| Atenolol 50 mg tablet | E | X | X ^{MD} | | | | |
| Dihydralazine 25 mg/mL injection | V | X | X ^{MD} | | | | |
| Doxazocin 1 mg tablet | E | X | X ^{MD} | | | | |
| Doxazocin 4 mg tablet | E | X | X ^{MD} | | | | |
| Enalapril maleate 5 mg tablet | E | X | X ^{MD} | | | | |
| Enalapril maleate 20 mg tablet | E | X | X ^{MD} | | | | |
| Hydralazine 10 mg tablet | E | X | X ^{MD} | | | | |
| Hydralazine 50 mg tablet | E | X | X ^{MD} | | | | |
| Methyldopa 250 mg tablet | E | X | X ^{MD} | | | | |
| Minoxidil 5 mg tablet | E | | | | | | X |
| Nifedipine SR 10 mg tablet | V | X | X ^{MD} | | | | |
| Nifedipine SR 20 mg tablet | E | X | X ^{MD} | | | | |
| Nifedipine XL 30 mg tablet | E | X | X ^{MD} | | | | |
| Propranolol 40 mg tablet | E | X | X ^{MD} | | | | |
| Sodium nitroprusside 10 mg/mL pwd infusion | V | X | | | | | |
| Telmisartan 40 mg tablet | E | | | | | | X |
| Telmisartan 80 mg tablet | E | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Telmisartan + Hydrochlorthiazide (40+12.5) mg tablet | E | | | | | | X |
| Telmisartan + Hydrochlorothiazide (80+12.5) mg tablet | E | | | | | | X |
| Verapamil 240 mg SR tablet | E | | | | | | X |
| 12.4 Drugs used in Heart Failure | | | | | | | |
| Carvedilol 3.125 mg tablet | E | | | | | | X |
| Carvedilol 6.25 mg tablet | E | | | | | | X |
| Carvedilol 12.5 mg tablet | E | | | | | | X |
| Carvedilol 25 mg tablet | E | | | | | | X |
| Digoxin 0.25 mg tablet | E | X | | | | | |
| Digoxin 0.05 mg/mL paed elixir | E | X | | | | | |
| Enalapril maleate 5 mg tablet | E | X | | | | | |
| Enalapril maleate 20 mg tablet | E | X | | | | | |
| Furosemide 40 mg tablet | E | X | X ^{MD} | | | | |
| Furosemide 10 mg/mL elixir | E | X | | | | | |
| Furosemide 10 mg/mL injection | E | X | | | | | |
| Hydralazine 10 mg tablet | E | X | | | | | |
| Hydralazine 50 mg tablet | E | X | | | | | |
| Isosorbide dinitrate 10 mg tablet | E | X | | | | | |
| 12.5 Drugs used in myocardial infarction | | | | | | | |
| Aspirin 125 mg tablet (chewable) | V | X | | | | | |
| Atorvastatin 20 mg tablet | E | X | | | | | X |
| Clopidogrel 75 mg tablet | E | | | | | | X |
| Enalapril maleate 20 mg tablet | E | X | | | | | |
| Metoprolol 1 mg/mL injection | V | X | | | | | |
| Metoprolol 200 mg tablet | E | X | | | | | |
| Morphine sulphate 10 mg/mL injection | V | X | | | | | |
| Oxygen gas inhalation | V | X | | | | | |
| Streptokinase 150000 IU pwd injection | V | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| 12.6 Drugs used in vascular shock | | | | | | | |
| Dobutamine 12.5 mg/mL injection | V | | | | | | X |
| Dopamine 40 mg injection | V | X | | | | | |
| 12.7 Lipid lowering agents | | | | | | | |
| Atorvastatin 10 mg tablet | E | | | | | | X |
| Atorvastatin 20 mg tablet | E | | | | | | X |
| Bezafibrate 200 mg tablet | E | | | | | | X |
| 12.8 Other cardiovascular drugs | | | | | | | |
| 12.8.1 Drugs used in ischaemic neurological deficit (sub-arachnoid hemorrhage) | | | | | | | |
| Nimodipine 30 mg tablet | E | | | | | | X |
| 12.8.2 Drug used in acute hypotension | | | | | | | |
| Ephedrine 50 mg/mL injection | V | X | | | | | |

CHAPTER 13.0 DERMATOLOGICAL DRUGS

| | | | | | | | |
|---|---|---|---|--|--|--|---|
| 13.1 Anti-fungal drugs | | | | | | | |
| Benzoic acid compound ointment | N | X | X | | | | |
| Clotrimazole 1% topical cream | E | X | X | | | | |
| Clotrimazole 100 mg pessary w/applicator | E | X | X | | | | |
| Clotrimazole 10 mg/g vaginal cream w/applicator | E | X | X | | | | |
| Zinc undecenoate 10% powder | N | X | X | | | | |
| 13.2 Anti-infective drugs | | | | | | | |
| Acyclovir 5% cream | V | | | | | | X |
| Chlorhexidine 1% cream | E | X | X | | | | |
| Chlorhexidine 1% obstetric cream | N | X | X | | | | X |
| Chlorhexidine +Povidone Iodine (Cream/Ointment) | E | X | | | | | |
| Gentian violet 0.5% solution | N | X | X | | | | |
| Nitrofurazone 0.2% ointment | N | X | X | | | | |
| Polymixin + Bacitran + Neomycin ointment | E | X | | | | | |
| Povidone iodine 10% ointment | E | X | X | | | | |
| Silver sulphadiazine 1% cream | V | X | X | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| <i>13.3 Anti-inflammatory and antipruritic drugs</i> | | | | | | | |
| Betamethasone 0.1% cream | E | X | | | | | |
| Betamethasone 0.1% ointment | E | X | | | | | |
| Calamine 4% cream | N | X | X | | | | |
| Calamine 15% lotion | N | X | X | | | | |
| Hydrocortisone 1% cream | E | X | X | | | | |
| Hydrocortisone 1% ointment | E | X | X | | | | |
| <i>13.4 Drugs affecting skin differentiation and proliferation</i> | | | | | | | |
| Benzoyl peroxide 5% cream | N | | | | | | X |
| Benzoyl peroxide 10% cream | N | | | | | | X |
| Coal tar 2% gel | N | | | | | | X |
| Coal tar ointment BPC 1934 | N | X | | | | | |
| Isotretinoin 10 mg tablet/capsule | E | | | | | | X |
| Isotretinoin 20 mg tablet/capsule | E | | | | | | X |
| Podophyllin 15% ointment | E | X | | | | | |
| Podophyllin 15-20% solution | E | | | | | | X |
| Salicylic acid powder | N | X | | | | | |
| Silver nitrate pencil | E | X | X | | | | |
| Sulphur 10% ointment | N | X | X | | | | |
| Tretinoin 0.5% cream | E | | | | | | X |
| <i>13.5 Scabicides and pediculicides</i> | | | | | | | |
| Malathion 0.5% Lotion (aqueous base) | N | X | X | | | | |
| Monosulfiram 5% toilet soap | N | X | X | | | | |
| <i>13.6 Ultra-violet blocking agent</i> | | | | | | | |
| Titanium dioxide based sunscreen lotion SP30 | E | X | X | | | | |
| <i>13.7 Other dermatological agents</i> | | | | | | | |
| Lignocaine 2% jelly | N | X | | | | | |
| Lubricating jelly | N | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Methylsalicylate 10% ointment | N | X | X | | | | |
| Paraffin gauze 100 x 100 mm | N | X | X | | | | |
| Paraffin soft white, 500g | N | X | | | | | |
| Paraffin w/antiseptic gauze 100mm X100mm | N | X | X | | | | |
| Selenium sulphide 2.5% shampoo | N | X | X | | | | |
| Zinc and castor oil cream | N | X | X | | | | |

CHAPTER 14.0 DIAGNOSTIC AGENTS

| | | | | | | | |
|---|---|---|-----------------|--|--|---|---|
| <i>14.1 Ophthalmic drugs</i> | | | | | | | |
| Cyclopentolate 1% eye drops | V | X | | | | X | |
| Fluorescein sodium 1% eye drops | V | X | X ^{MD} | | | X | |
| Homatropine 2% eye drops | V | X | | | | X | |
| <i>14.2 Radio-contrast media</i> | | | | | | | |
| Media contrast Conray 280 | E | | | | | | X |
| Media contrast Conray 420 | E | | | | | | X |
| <i>14.3 Other drugs used in investigational procedures</i> | | | | | | | |
| Senna concentrate for bowel evacuation | E | X | X | | | | |

CHAPTER 15.0 DISINFECTANTS AND ANTISEPTICS

| | | | | | | | |
|---|---|---|---|--|--|--|---|
| Cetrimide +Chlorhexidine (15+1.5)% solution | E | X | X | | | | |
| Chlorhexidine 20% solution | E | X | X | | | | |
| Chlorhexidine 4% liquid soap | E | X | | | | | |
| Hydrogen peroxide 3% solution | E | X | X | | | | |
| Ortho-phthalaldehyde 0.55% solution | E | X | | | | | |
| Povidone iodine 10% solution | E | X | X | | | | |
| Povidone iodine 7.5% scrub solution | E | | | | | | X |
| Sodium dichloroisocyanurate (presept) disinfectant tablet | E | X | X | | | | |
| Spirit rectified 96% | E | X | X | | | | |

CHAPTER 16.0 DIURETICS

| | | | | | | | |
|--|---|---|--|--|--|--|--|
| Amiloride+Hydrochlorothiazide (5+50) mg tablet | E | X | | | | | |
| Furosemide 10 mg/mL injection | E | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|------------------------------------|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Furosemide 10 mg/mL mixture | E | X | | | | | |
| Furosemide 40 mg tablet | E | X | X ^{MD} | | | | |
| Furosemide 500 mg tablet | N | | | | | | X |
| Hydrochlorothiazide 12.5 mg tablet | E | X | X ^{MD} | | | | |
| Mannitol 20% solution | V | X | | | | | |
| Spironolactone 25 mg tablet | E | X | | | | | |

CHAPTER 17.0 GASTROINTESTINAL DRUGS

| | | | | | | | |
|--|---|---|-----------------|--|--|--|---|
| 17.1 Antacids and other antiulcer drugs | | | | | | | |
| Antacid (Magnesium hydroxide + Aluminium hydroxide) compound mixture | N | X | X | | | | |
| Antacid (Magnesium trisilicate BP) tablet | N | X | X | | | | |
| Cimetidine 200 mg/2mL injection | E | | | | | | X |
| Omeprazole 20 mg tablet/capsule | E | | | | | | X |
| Ranitidine 150 mg tablet/capsule | E | X | | | | | |
| 17.2 Antiemetic drugs | | | | | | | |
| Granisetron 1 mg tablet | V | | | | | | X |
| Granisetron 1 mg/mL injection | V | | | | | | X |
| Metoclopramide 5 mg/mL injection | E | X | | | | | |
| Metoclopramide 10 mg tablet | E | X | | | | | |
| Prochlorperazine 12.5 mg/mL injection | E | X | | | | | |
| Prochlorperazine 5 mg tablet | E | X | X ^{MD} | | | | |
| Promethazine 10 mg tablet | E | X | X | | | | |
| Promethazine 25 mg tablet | N | X | | | | | |
| 17.3 Anti-haemorrhoidal drugs | | | | | | | |
| Bismuth subgallate compound ointment | N | X | X | | | | |
| Bismuth subgallate compound suppository | N | X | X | | | | |
| 17.4 Anti-inflammatory drugs | | | | | | | |
| Indometacin suppository 100 mg | N | X | | | | | |
| Sulphasalazine 500 mg tablet | E | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| 17.5 Antispasmodic drugs | | | | | | | |
| Atropine 1 mg/mL injection | E | X | | | | | |
| Hyoscine butylbromide 20 mg/mL injection | E | X | | | | | |
| Propantheline 15 mg tablet | E | X | X | | | | |
| 17.6 Laxatives (Cathartics) | | | | | | | |
| Bisacodyl 5 mg tablet | N | X | | | | | |
| Glycerin suppositories (adult) | N | X | X | | | | |
| Glycerin suppositories (child) | N | X | X | | | | |
| Lactulose 3.3g/5mL mixture | E | | | | | | X |
| Magnesium sulphate 400 mg/mL mixture | N | X | X | | | | |
| Paraffin Liquid | N | X | X | | | | |
| Phosphate enema solution | E | X | | X | | | |
| 17.7 Drugs used in diarrhoea | | | | | | | |
| Codeine phosphate 30 mg tablet | E | X | | | | | |
| Loperamide 2 mg tablet | E | X | X | | | | |
| Oral Rehydration Salt for malnutrition | E | X | X ^{MD} | | | | |
| Oral Rehydration Salts 27.9g (Low Osmolar) | V | X | X | | | | |
| Zinc sulphate tablet 20 mg (dispersible) | E | X | X | | | | |

CHAPTER 18.0 MEDICINES AFFECTING ENDOCRINE SYSTEM

| | | | | | | | |
|--|---|---|---|--|--|--|---|
| 18.1 Adrenal hormones and synthetic substitutes | | | | | | | |
| Dexamethasone 4 mg/mL injection | E | X | | | | | |
| Dexamethasone 0.5 mg tablet | E | X | | | | | |
| Hydrocortisone 100 mg pvd injection | E | X | X | | | | |
| Prednisolone 5 mg tablet | E | X | | | | | |
| 18.2 Androgens | | | | | | | |
| Testosterone 250 mg injection | E | | | | | | X |
| Danazol 200 mg tablet | E | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| 18.3 Contraceptives | | | | | | | |
| 18.3.1 Hormonal contraceptives | | | | | | | |
| Levonorgestrel 0.03 mg pill (single hormone) | V | X | X | | | | |
| Levonorgestrel+Ethinylestradiol (0.15+0.03) mg pill | E | X | X | | | | |
| Medroxyprogesterone acetate (MPA)150 mg /mL inj (Depot) | V | X | X | | | | |
| Norethisterone 1 mg +Mestranol 0.05 mg pill | V | X | X | | | | |
| 18.3.2 Intra-uterine devices (IUD) | | | | | | | |
| Copper T device | E | X | X | | | | |
| 18.3.3 Barrier devices | | | | | | | |
| Condom-male | V | X | X | | | | |
| Condom-female | V | X | X | | | | |
| 18.4 Oestrogens and antiestrogens | | | | | | | |
| Medroxyprogesterone acetate 5 mg + conjugated estrogen 0.625 mg tablet | E | | | | | | X |
| Oestrogen conjugated 0.625 mg tablet | E | | | | | | X |
| Oestrogen vaginal 0.625 mg/g cream | E | | | | | | X |
| Clomiphene 50 mg tablet | E | | | | | | X |
| 18.5 Insulins and other antidiabetic agents | | | | | | | |
| Glibenclamide 5 mg tablet | V | X | X ^{MD} | | | | |
| Insulin biphasic (30% soluble + 70% Isophane) injection | V | X | | | | | |
| Insulin isophane 100 IU/mL injection | V | X | | | | | |
| Insulin soluble 100 IU/mL injection | V | X | | | | | |
| Metformin 500 mg tablet | V | X | X ^{MD} | | | | |
| 18.6 Progestogens | | | | | | | |
| Norethisterone 5 mg tablet | E | X | | | | | |
| Medroxyprogesterone 5 mg tablet | E | | | | | | X |
| 18.7 Prostaglandins | | | | | | | |
| Dinoprostone 0.5 mg/3g gel | V | | | | | | X |
| Dinoprostone 5 mg/mL IV injection | V | | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| 18.8 Thyroid and anti-thyroid drugs | | | | | | | |
| Carbimazole 5 mg tablet | E | X | | | | | |
| L-thyroxine 0.05 mg tablet | V | X | | | | | |
| Propranolol 40 mg tablet | E | X | | | | | |
| 18.9 Drugs affecting bone metabolism | | | | | | | |
| Ibandronate 150 mg tablet | E | | | | | | X |
| 18.10 Other endocrine drugs | | | | | | | |
| Desmopressin nasal spray 0.1 mg/mL (10mcg/spary) | E | | | | | | X |
| Glucagon 1 mg pwd injection vial | V | | | | | | X |

CHAPTER 19.0 IMMUNOLOGICALS

| | | | | | | | |
|---|---|---|---|---|--|--|--|
| 19.1 Diagnostic agents | | | | | | | |
| Tuberculin, purified protein derivative (PPD) | E | X | | | | | |
| 19.2 Sera and immunoglobulins | | | | | | | |
| Anti-D immunoglobulin 100 mcg | V | X | | X | | | |
| Anti-rabies immunoglobulin serum 300 IU | V | X | X | | | | |
| Anti-venom snake bite polyvalent sera | V | X | X | | | | |
| Hepatitis B immunoglobulin | V | X | | | | | |
| Immunoglobulin G 5% IV Injection | V | X | | | | | |
| Tetanus antitoxin 20,000 IU | E | X | | | | | |
| 19.3 Vaccines | | | | | | | |
| 19.3.1 Vaccines for universal immunization | | | | | | | |
| BCG vaccine+diluent, 10 doses vial | V | X | X | | | | |
| Diphtheria-Tetanus vaccine | V | X | X | | | | |
| Diphtheria-Pertussis-Tetanus (DPT) vaccine | V | X | X | | | | |
| Hepatitis B vaccine | V | X | X | | | | |
| Hepatitis B vaccine 10mcg/0.5mL+diluent (Paediatric) | V | X | X | | | | |
| Measles vaccine +Diluent (single dose) | V | X | X | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Penta-valent vaccine, single dose | V | X | X | | | | |
| Polio vaccine, Oral, 20 dose vials | V | X | X | | | | |
| 19.3.2 Vaccines for specific group | | | | | | | |
| Rabies vaccine | V | X | X | | | | |
| Yellow fever vaccine | V | X | X | | | | |
| Tetanus vaccine | V | X | X | | | | |

CHAPTER 20.0 MUSCLE RELAXANTS AND CHOLINESTERASE INHIBITORS

| | | | | | | | |
|----------------------------------|---|---|--|--|--|--|---|
| Alcuronium 5 mg/mL injection | V | X | | | | | |
| Atracurium 10 mg/mL injection | E | X | | | | | |
| Baclofen 10 mg tablet | N | | | | | | X |
| Neostigmine 0.5 mg/mL injection | E | X | | | | | |
| Neostigmine 2.5 mg/mL injection | E | X | | | | | |
| Pyridostigmine 60 mg tablet | E | | | | | | X |
| Suxamethonium 50 mg/mL injection | V | X | | | | | |

CHAPTER 21.0 OPHTHALMOLOGICAL DRUGS

| | | | | | | | |
|---|---|---|-----------------|--|--|---|---|
| 21.1 Anti-infectives | | | | | | | |
| Acyclovir 3% eye ointment (for Keratitis) | E | | | | | X | X |
| Chloramphenicol 0.5% eye drops | E | X | X | | | X | |
| Chloramphenicol 1% eye ointment | E | X | X | | | X | |
| Fluoromethalone+Neomycin (0.1+0.5) % eye drops | E | X | | | | X | X |
| Gentamycin 0.3% eye drops | E | X | | | | | |
| Tetracycline 1% eye ointment | V | X | X | | | X | |
| 21.2 Anti-inflammatory and astringent agents | | | | | | | |
| Prednisolone 0.12% eye drops | E | X | X | | | | |
| Prednisolone 1% eye drops | E | X | X | | | | |
| Sodium cromoglycate 2% eye drops | E | | | | | X | X |
| Zinc sulphate 0.25% eye drops | N | X | | | | X | |
| 21.3 Local anaesthetics | | | | | | | |
| Tetracaine 1% eye drops, 0.5mL single dose | E | X | X ^{MD} | | | X | |
| Tetracaine 0.5% eye drops, multiple dose | E | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| 21.4 Miotics and anti-glaucoma drugs | | | | | | | |
| Acetazolamide 250 mg tablet | V | X | | | | | |
| Brimonidine tartrate 0.2% eye drops | E | X | | | | X | |
| Pilocarpine 2% eye drops | V | X | | | | | |
| Pilocarpine 4% eye drops | V | X | | | | | |
| Levobunolol 0.25% Eye Drops | E | X | | | | X | X |
| 21.5 Mydriatics and cycloplegics | | | | | | | |
| Atropine 1% eye drops | E | X | | | | | |
| Atropine 1% eye ointment | E | X | | | | | |
| Cyclopentolate 1% eye drops 0.5mL single dose | E | X | | | | X | |
| Homatropine 2% eye drops | E | X | | | | X | |
| Phenylephrine 10% eye drops | E | X | | | | X | |
| 21.6 Other eye preparations | | | | | | | |
| Balanced salt ophthalmic solution | N | X | | | | | |
| Oxymetazoline 0.025% eye drops | E | X | | | | X | |
| Sodium hyaluronate 10 mg/mL injection | E | | | | | | X |
| Tears artificial (Carboxymethyl cellulose 5 mg/mL) solution | E | X | | | | | X |

CHAPTER 22.0 OXYTOCICS AND ANTI-OXYTOCICS

| | | | | | | | |
|---|---|---|---|---|--|--|---|
| 22.1 Oxytocics | | | | | | | |
| Ergometrine 0.5 mg/mL injection | V | X | | X | | | |
| Oxytocin 10 IU/mL injection | V | X | | | | | |
| Oxytocin+Ergometrine (5 IU+0.5 mg)/mL injection | V | X | | | | | |
| 22.2 Antioxytocics | | | | | | | |
| Nifedipine 10mg Immediate Release Tablet | E | X | X | | | | X |
| Salbutamol 0.5 mg/mL injection | V | | | | | | X |

CHAPTER 23.0 PERITONEAL DIALYSIS SOLUTIONS

| | | | | | | | |
|--|---|---|--|--|--|--|---|
| Fresenius peritoneal dialysis 1.5% solution | V | X | | | | | X |
| Fresenius Peritoneal dialysis 2.3% IV solution | E | X | | | | | X |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Peritoneal dialysis solution 1.5% glucose solution w/normal calcium | V | X | | | | | X |
| Peritoneal dialysis solution 2.5% glucose solution | V | X | | | | | X |
| Peritoneal dialysis solution 4.25% solution | V | X | | | | | X |

CHAPTER 24.0 PSYCHOTHERAPEUTIC DRUGS

| 24.1 Antipsychotics | | | | | | | |
|---|---|---|-----------------|--|---|--|---|
| Chlorpromazine 25 mg/mL injection | V | X | X ^{MD} | | X | | |
| Chlorpromazine 25 mg tablet | V | X | X ^{MD} | | X | | |
| Chlorpromazine 50 mg tablet | E | X | X ^{MD} | | X | | |
| Chlorpromazine 100 mg tablet | E | X | X ^{MD} | | X | | |
| Clozapine 25 mg tablet | E | | | | | | X |
| Clozapine 100 mg tablet | E | | | | | | X |
| Droperidol 2.5 mg/mL injection | E | X | | | | | |
| Flupenthixol decanoate 20 mg/mL depot injection | V | X | | | | | |
| Fluphenazine decanoate 25 mg/mL injection | V | X | | | | | |
| Haloperidol 1.5 mg tablet | N | X | X ^{MD} | | X | | |
| Haloperidol 5 mg tablet | V | X | X ^{MD} | | X | | |
| Haloperidol 5 mg/mL injection | E | X | X ^{MD} | | X | | |
| Haloperidol 10 mg/mL injection | V | X | | | | | |
| Olanzapine 5 mg tablet | E | | | | | | X |
| Olanzapine 10 mg tablet | E | | | | | | X |
| Quetiapine 25 mg tablet | E | | | | | | X |
| Quetiapine 100 mg tablet | E | | | | | | X |
| Quetiapine 200 mg tablet | E | | | | | | X |
| Risperidone 1 mg quicklets | E | | | | | | X |
| Risperidone 2 mg quicklets | E | | | | | | X |
| Risperidone 4 mg quicklets | E | | | | | | X |
| Thioridazine 50 mg tablet | E | X | X ^{MD} | | X | | |
| Trifluoperazine 5 mg tablet | E | X | X ^{MD} | | X | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| 24.2 Drug used in mood disorders | | | | | | | |
| 24.2.1 Antidepressants | | | | | | | |
| Amitriptyline 25 mg tablet | E | X | X ^{MD} | | X | | |
| Amitriptyline 50 mg tablet | E | X | X ^{MD} | | X | | |
| Fluoxetine 20 mg tablet | E | | | | | | X |
| Imipramine 25 mg tablet | E | X | | | | | |
| Trimipramine hydrochloride 25 mg tablet | N | X | | | | | |
| 24.2.2 Mood stabilizers (Drugs used in bipolar disorders) | | | | | | | |
| Carbamazepine 200 mg tablet | E | X | X ^{MD} | | | | |
| Lithium carbonate 250 mg tablet | E | | | | | | X |
| Valproate sodium 200 mg CR tablet | E | X | | | | | |
| Valproate sodium 500 mg CR tablet | E | X | | | | | |
| 24.2.3 CNS stimulants and drugs for ADHD | | | | | | | |
| Methylphenidate 10 mg tablet | E | | | | | | X |
| 24.3 Anxiolytics & anti-insomnia | | | | | | | |
| Chlordiazepoxide 5 mg tablet | E | X | | | | | |
| Chlordiazepoxide 25 mg tablet | E | X | | | | | |
| Diazepam 5 mg/mL injection | E | X | X ^E | | | | |
| Diazepam 2 mg tablet | E | X | X | | | | |
| Diazepam 5 mg tablet | E | X | X ^{MD} | | | | |
| Temazepam 10 mg tablet | E | X | | | | | |
| Triclofos 100 mg/mL mixture | E | X | | | | | |

CHAPTER 25.0 ANTI-ASTHMATIC DRUGS

| | | | | | | | |
|--|---|---|-----------------|--|--|--|--|
| Aminophylline 25 mg/mL injection | V | X | | | | | |
| Beclomethasone 100mcg auto-haler 200 doses | V | X | X ^{MD} | | | | |
| Beclomethasone nasal spray 100mcg/Dose 200 doses | V | X | X ^{MD} | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Budesonide 100mcg inhaler | V | X | X ^{MD} | | | | |
| Ipratropium 40mcg inhaler 200 doses | E | | | | | | X |
| Ipratropium bromide 0.250 mg/2mL nebuliser solution | E | | | | | | X |
| Prednisolone 3 mg/mL oral solution | E | X | | | | | |
| Prednisolone 5 mg tablet | V | X | X ^{MD} | | | | |
| Salbutamol 100mcg auto-haler | V | X | X ^{MD} | | | | |
| Salbutamol 100mcg inhaler ± Spacer | V | X | X ^{MD} | | | | |
| Salbutamol 5 mg/mL respiratory solution | V | X ^E | X ^E | | | | |
| Salbutamol 2 mg/5ml syrup | N | X | X | | | | |
| Salmeterol+Fluticasone (25+50) µg MDI | V | X | | | | | |
| Salmeterol+Fluticasone (25+125) µg autohaler | V | X | | | | | |
| Salmeterol+Fluticasone (25+250) µg autohaler | V | X | | | | | |

CHAPTER 26.0 DRUGS FOR CORRECTING WATER, ELECTROLYTE AND ACID-BASE DISTURBANCES

| | | | | | | | |
|---|---|---|----------------|--|--|--|--|
| 26.1 Oral preparations | | | | | | | |
| Oral Rehydration Solution for malnutrition | E | X | X | | | | |
| Oral Rehydration Salts (Low osmolar) | V | X | X | | | | |
| Potassium chloride powder | N | X | | | | | |
| Potassium chloride 600 mg SR tablet | E | X | | | | | |
| 26.2 Parenteral | | | | | | | |
| Balanced salt solution infusion | E | X | | | | | |
| Darrows solution equiv ½ strength w/glucose 5% infusion | V | X | X ^E | | | | |
| Glucose+NaCl (5+0.9)% infusion soln.1000mL | V | X | | | | | |
| Glucose 5% solution infusion 200mL | V | X | X ^E | | | | |
| Glucose 5% solution infusion 1000mL | V | X | X ^E | | | | |
| Glucose 10% infusion solution 1000mL | V | X | | | | | |
| Glucose 50% injection solution 20mL | V | X | X ^E | | | | |
| Maintenance solution infusion 1000mL | N | X | | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|--|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Potassium chloride 200 mg/mL IV additive | V | X | | | | | |
| Sodium bicarbonate 4% IV additive | V | X | | | | | |
| Sodium bicarbonate 8.5% IV additive | V | X | | | | | |
| Sodium chloride 0.9% infusion solution 200mL | V | X | X | | | | |
| Sodium chloride 0.9% injection infusion, 10mL | E | X | | | | | |
| Sodium chloride 0.9% injection infusion, 1000mL | V | X | X ^E | | | | |
| Sodium chloride 2 mg/mL w/glucose 50 mg/mL injection infusion, 200mL | V | X | | | | | |
| Sodium lactate (Ringers lactate) infusion solution | V | X | | | | | |
| 26.3 Miscellaneous | | | | | | | |
| Sodium chloride 0.9% irrigation solution | E | X | | | | | |
| Water for injection 5mL ampoule | V | X | X | | | | |
| Water for injection 10mL ampoule | V | X | X | | | | |
| Water for injection 20mL ampoule | V | X | X | | | | |
| Water for irrigation 1000mL | V | X | X | | | | |

CHAPTER 27.0 NUTRITION

| | | | | | | | |
|---|---|---|---|--|--|--|---|
| 27.1 Parenteral nutrition | | | | | | | |
| Amino acids 5.5% w/electrolytes | E | X | | | | | |
| Fat emulsion 10% infusion | E | X | | | | | |
| Total parenteral nutrition (TPN) solution | V | | | | | | X |
| Trace element solution (Additrac) | V | | | | | | X |
| 27.2 Vitamins and Minerals | | | | | | | |
| Ascorbic acid 100 mg tablet | N | X | X | | | | |
| Calcium gluconate 300 mg chewable tablet | N | X | X | | | | |
| Minerals combined with vitamins (MV) | E | X | | | | | |
| Cyanocobalamin 1 mg/mL injection | E | | | | | | X |
| Folic acid 5 mg tablet | E | X | | | | | |
| Multivitamin with trace elements mixture | N | X | X | | | | |
| Multivitamin with trace elements tablet | N | X | X | | | | |

| CHAPTERS: SECTION-DRUGS | VEN | HOSPITAL | CLINIC/ HEALTH POST | MIDWIVES | PSYCHIATRIC NURSE | OPHTHALMIC NURSE | SPECIALIST |
|---|------------|-----------------|--------------------------------|-----------------|------------------------------|-----------------------------|-------------------|
| Pyridoxine 25 mg tablet | E | X | X | | | | |
| Thiamine 100 mg tablet | E | X | | | | | |
| Vitamin A 100000 IU soft gel capsule | V | X | X | | | | |
| Vitamin A 200000 IU soft gel capsule | V | X | X | | | | |
| Vitamin B complex concentrated IV admixture | E | | | | | | X |
| Vitamin B complex tablet | N | X | X | | | | |

CHAPTER 28.0 EAR, NOSE AND THROAT (ENT)/OROPHARYNGEAL DRUGS

| | | | | | | | |
|----------------------------------|---|---|---|--|--|--|--|
| Antibiotic w/steroid ear drops | N | X | | | | | |
| Antiseptic throat lozenges | N | X | X | | | | |
| Arachis oil ear drops | N | X | X | | | | |
| Beclomethasone nasal spray | E | X | | | | | |
| Clotrimazole 1% ear drops | N | X | | | | | |
| Oxymetazoline 0.025% nasal drops | N | X | | | | | |
| Oxymetazoline 0.05% nasal drops | N | X | | | | | |
| Spirit 50% ear-drops | N | X | X | | | | |

VEN: V-VITAL, ESSENTIAL, NECESSARY; X^E: E-EMERGENCY, X^{MD}: MD-MEDICAL OFFICER; X^{PSY}: PSY-PSYCHIATRISTS; X^{PHS}: PHS-PHSPUBLIC HEALTH SPECIALIST; X*-PMTCT

INDEX

- Abacavir, ABC 10
- Acetazolamide 25
- Acid-base disturbances 28
- Activated charcoal 4
- Acute hypotension 17
- Acyclovir: tablet 10; cream 10, 17 eye 24
- Adenosine 14
- ADHD 27
- Adrenal hormones 21
- Adrenaline inj 1, 4, 14 w/lignocaine & w/bupivacaine 11
- Albendazole 5
- Alcuronium 1, 24
- Allopurinol tab 3
- Amikacininj 8
- Amiloride w/HCTZ tab 15, 20
- Amino acids 29
- Aminophylline 27
- Amiodarone 15
- Amitriptyline 27
- Amlodipine 14, 15
- Amoxicillin w/clavulanate 6
- Amphotericin B 8
- Ampicillin 6
- Anaesthetics 1
- Analgesics 2, 3
- Anaphylaxis 4
- Androgens 21
- Antacids 20
- Anti-allergics 4
- Anti-amoebic 9
- Anti-anaemia 13
- Anti-anginal drugs 14
- Anti-arrhythmic drugs 14
- Anti-asthmatics 28
- Antibacterial drugs, other 5, 7
- Antibiotic w/steroid 30
- Anticonvulsants 4-5
- Anti-D 23
- Antidepressants 27
- Antidiabetic 22
- Antidotes 4
- Antiemetic 20
- Antiepileptics 4, 5
- Antiestrogens 22
- Antifungal 17
- Antiglaucoma 25
- Antihaemorrhoidal 20
- Anthelmintics 5
- Antiherpetic 10
- Antihormones 12
- Antihypertensive 15
- Antiinfective 5, 17
- Antiinflammatory 18, 21
- Antiinsomnia 27
- Antimalarial 9
- Antimigraine 11
- Antineoplastic 12
- Antioxytocics 25
- Antiparkinsonism 13
- Antiprotozoal 9
- Antipruritic 18
- Antipsychotics 26
- Antipyretics 2
- Antirabies 23
- Antiretrovirals 10
- Antiseptic lozenges 30
- Antispasmodic 21
- Antithrombotics 14
- Antithyroids 23
- Antitoxin, tetanus 23
- Antituberculosis 8
- Antiulcer 20
- Antivenom 23
- Anti-viral 10
- Anxiolytics 27
- Artemether w/lumefentrine 9
- Ascorbic acid 29

Aspirin 2, 11, 14, 16(chewable)
 Astringent 24
 Atenolol 14, 15
 Atorvastatin 16, 17
 Atracurium 1, 24
 Atropine inj 1, 4, 21, 25
 Azathioprine 12
 Baclofen 24
 Balanced salt ophth 25
 Barrier methods 22
 BCG 23
 Beclomethasone 27, 30
 Benzathine penicillin 6
 Benzhexol 13
 Benzoic acid 17
 Benzoyl peroxide 18
 Benzyl penicillin 6
 Betamethasone 18
 Bezafibrate 17
 Biperiden 13
 Bipolar disorder 27
 Bisacodyl 21
 Bismuth subgallate 20
 Bleomycin 12
 Bone metabolism 23
 Bowel evacuant, senna 19
 Brimonidine, eye 25
 Bromocriptine 13
 Budesonide, inhaler 28
 Bupivacaine 1
 Budesonide 28
 Busulphan 12
 Calamine 18
 Calcium gluconateinj 4, 29 (chewable tab)
 Capreomycin 8
 Carbamazepine 4, 27
 Carbidopa w/levodopa 13
 Carbimazole 23
 Carboplatin 12
 Carboxymethyl cellulose, CMC, artificial tears 25
 Cardiovascular 14, 17
 Carvedilol 16
 Cathartics 21
 Cefotaxime 5, 6
 Cefradine 6
 Ceftriaxone 6
 Cefuroxime 6
 Cephalosporins 6
 Cetrimide w/chlorhexidine 19
 Chelating agents 4
 Chlorambucil 12
 Chloramphenicol cap, inj 7; eye 24
 Chlordiazepoxide 27
 Chlorhexidine cream 17, w/cetrimide 19
 Chloroquine 3, 9
 Chlorpheniramine 4
 Chlorpromazine 26
 Cholinesterase inhibitors 24
 Cimetidine 20
 Clarithromycin 7
 Clindamycin 7
 Clomiphene 22
 Clonazepam 4, 5
 Clopidogrel 16
 Clotrimazole: cream, pessary 17; ear drops 30
 Cloxacillin 6
 Clozapine 26
 CNS stimulants 27
 Coagulation affecting medicine 13
 Coal tar 18
 Codeine 3, 21
 Colchicine 3
 Condom 22
 Contraceptives 22
 Copper-T 22
 Co-trimoxazole 7, 9
 Cyanocobalamin 13, 29
 Cyclopentolate eye 19, 25
 Cyclophosphamide 12
 Cycloplegics 25
 Cycloserine 8
 Cytarabine 12
 Cytotoxic 12
 Dacarbazine 12
 Dactinomycin 12

Danazol 21
 Dapsone 9
 Darrows solution 28
 Dermatological 17- 19
 Desmopressin 23
 Dexamethasone 4, 12, 21
 Diagnostic agent 19, 23
 Diarrhoea 21
 Diazepam 1, 5, 27
 Diclofenac 2
 Didanosine 10
 Digoxin 16
 Dihydralazine 15
 Dihydrocodeine 3
 Dinoprostone gel 22
 Disease-modifying agents 3
 Disinfectant 19
 Diuretics 20
 Dobutamine 17
 Dopamine 17
 Doxazocin 15
 Doxorubicin 12
 Doxycycline 7
 DPT 23
 Droperidol 2, 26
 Ear drops, arachis oil 30
 Efavirenz 11
 Electrolyte-water disturbances 28
 Enalapril 15, 16
 Endocrine 21-22
 Enoxaparin 13
 ENT 30
 Ephedrine 19*
 Ergometrine 28*
 Ergotamine tartrate 11
 Erythromycin 7
 Erythropoietin 13
 Ethambutol 8
 Ethionamide 8
 Ethyl chloride 1
 Etoposide 12
 Factor IX, VIIa, VIII 14
 Fat emulsion 29
 FDC 8
 Fentanyl 2
 Ferrous salt 13
 Filgrastim 14
 Fluconazole 8
 Flucytosine 8
 Flumazenil 4
 Fluorescein 19
 Fluoromethalone w/neomycin eye 24
 Fluoxetine 27
 Flupenthixol 26
 Fluphenazine 26
 Folic acid tab 13, w/Ferrous 13
 Folinic acid 12
 Fresenius PD fluid 26
 Furosemide 16, 19, 20
 Gastrointestinal drugs 20
 General anaesthetics 1
 Gentamycin eye 24, injection 7
 Gentian violet, GV 17
 Giardia, 11*
 Glibenclamide 22
 Glucagon 23
 Glucose, w/sodium chloride 28
 Glycerine suppositories 21
 Glyceryl-trinitrate 14
 Gout medicine 2
 Granisetron 20
 Griseofulvin 9
 Haloperidol 26
 Halothane 1
 Heart failure 16
 Hemostatics 14
 Heparin 13
 Hepatitis B immunoglobulin vaccine 23
 Homatropine 19, 25
 Hormones 12
 Hydralazine 15, 16
 Hydrochlorthiazide 20, w/amiloride 15, 20
 w/telmisartan 16
 Hydrocortisone; cream, ointment 18, injection
 4, 21
 Hydrogen peroxide 19

Hydroxyurea 12
 Hyoscine n-butylbromide 2, 21
 Ibandronate 23
 Ibuprofen 2, 11
 Imipramine 27
 Immunization, universal 23
 Immunoglobulin 23
 Immunologicals 23
 Immunosuppressive 12
 Indometacin capsule 2, 3, 11; suppositories 3, 20
 Insulin 22
 Intra-uterine device, IUD 22
 Ipecacuanha, emetic 4
 Ipratropium inhaler 28
 Isoflurane 1
 Isoniazid 8, w/rifampicin 8, pyrizinamide 8
 Isosorbide sublingual 14, tablet 16
 Isotretinoin 18
 Ketamine 1
 Ketoconazole 9
 Lactulose 21
 Lamivudine 10; w/zidovudine 10
 Lamotrigine 5
 Laxatives, cathartics 21
 Levodopa w/carbidopa 13
 Levofloxacin 8
 Levonorgestrel 22
 Lignocaine, injection 1, 15 infusion 15, jelly 18 spray 1
 Lipid lowering agents 17
 Lithium carbonate 27
 Local anaesthetic 1, 25
 Loperamide 21
 Lopinavir; w/ritonavir 11
 L-thyroxine 23
 Lubricating jelly 18
 Lumefentrine w/artemether 9
 Magnesium hydroxide/trisilicate, antacid 20
 Magnesium sulphateinj 5, 15; mixture 21
 Maintenance solution 28
 Malaria 9
 Malathion 18
 Mannitol 20
 MDR-TB 8
 Measles vaccine w/diluent 23
 Mebendazole 5
 Media contrast 19
 Medroxyprogesterone 22
 Mefenamic acid 3
 Mefloquine 9
 Mepivacaine w/epinephrine dental 1
 Mercaptopurine 12
 Meropenem 7
 Metformin 22
 Methotrexate 3, 12
 Methyldopa 15
 Methylphenidate 27
 Methylprednisolone 3, 4
 Methylsalicylate 19
 Metoclopramide 20
 Metoprolol 16
 Metronidazole 7, 9
 Miconazole 9
 Midazolam 2
 Mineral combined w/vitamin 29
 Minoxidil 15
 Miotics 25
 Miscellaneous 29
 Monosulfiram soap 18
 Mood disorders, stabilizers 27
 Morphine 2, 3, 16
 Multivitamin w/traces 29
 Muscle relaxants 24
 Mydriatics 25
 Myocardial infarction 16
 N-acetylcysteine 4
 Nalidixic acid 7
 Naloxone 4
 Naproxen 3
 Neostigmine 2, 24
 Nevirapine 11
 Niclosamide 5
 Nifedipine SR 14-15
 Nimodipine 17
 Nitrofurantoin 7

Nitrofurazone 17
 Nitrous oxide gas 1
 Non-nucleoside reverse transcriptase inhibitors 11
 Non-opioid analgesics 2
 Norethisterone 12, 22
 NSAIDs 2
 Nucleoside reverse transcriptase inhibitors 10
 Nutrition 29
 Nystatin 9
 Oestrogen 22
 Olanzapine 26
 Omeprazole 20
 Ophthalmological 24
 Opioid analgesics 3
 Oral preparations 28
 Oral rehydration salt, ORS 28, 21
 Oropharyngs 30
 Ortho-phthalaldehyde 19
 Other cardiovascular drugs 17
 Other eye preps 25
 Oxygen 1, 16
 Oxymetazoline 25, nasal 30
 Oxytocics, oxytocin 25
 Pancuronium 2
 Para-amino salicylic acid, PASA 8
 Paracetamol 3, 11, w/tramadol 3
 Paraffin gauze 19
 Paraffin, liquid 21
 Paraldehyde injection 5
 Parenteral 28, 29
 Pediculicides 18
 Penicillins 6
 Pentamidine 9
 Penta-valent vaccine 24
 Peritoneal dialysis solution 25, 26
 Pethidine 2, 3
 Phenobarbitone 5
 Phenoxymethyl penicillin, pen-V 7
 Phenylephrine eye drops 25
 Phenytoin; injection 5
 Phosphate; enema 21, tablet 33*
 Phytomenadione 13
 Pilocarpine eye drops 25
 Piperacillin w/tazobactam 7
 Plasma; fractions, expander 14
 Pneumocystosis 9
 Podophyllin 18
 Poisoning 4
 Polio vaccine 24
 Polymixin w/bacitran& neomycin 17
 Potassium chloride IV additive, pwd 28, 29
 Povidone iodine 17, 19
 Praziquantel 5
 Prednisolone 4, 12, 21, 24, 28
 Pre-operative medications 1
 Procaine penicillin 7
 Prochlorperazine 20
 Progestogens 22
 Proguanil 9
 Proliferation 18
 Promethazine 2, 4, 20
 Propantheline 21
 Prophylactic 11
 Propofol 1
 Propranolol 11, 14, 15, 23
 Prostaglandins 22
 Protamine 13
 Protease inhibitors 11
 Protein plasma expander 14
 Psychotherapeutic 26
 Pyrazinamide 8
 Pyridostigmine 24
 Pyridoxine 30
 Pyrimethamine 9
 Quetiapine 26
 Quinine 9
 Rabies vaccine 24
 Radio-contrast media 19
 Ranitidine 20
 Rheumatic disorder 2
 Rifampicin 8, w/isoniazid 8, pyrazinamide & ethambutol 8
 Ringers lactate or sodium lactate 29
 Risperidone 26, 27
 Ritonavir 11

Salbutamol 25
 Salicylic acid pwd 18
 Saquinavir 11
 Scabicides 18
 Sedation 1
 Selenium sulphide shampoo 19
 Sennaconcentrate 19
 Sera 23
 Sevoflurane solution 1
 Shampoo 19
 Silver nitrate pencil 18
 Silver sulphadiazine cream 17
 Simethicone w/effervescent 21*
 Skin differentiation, 18
 Snake bite polyvalent sera 23
 Sodium bicarbonate IV 29, w/tartaric acid & simethicone 21*
 Sodium chloride 29
 Sodium cromoglycate 24
 Sodium dichloroisocyanurate, disinfectant, 19
 Sodium hyaluronate 25
 Sodium lactate, ringers lactate 29
 Sodium nitroprusside 15
 Sodium polystyrene 4
 Spirit, ear-drops 30
 Spirit rectified 19
 Spironolactone 20
 Stavudine 10
 Steroid ear drops w/antibiotic 30
 Stimulants, CNS 27
 Streptokinase 14, 16
 Streptomycin 8
 Sulphasalazine 3, 20
 Sulphur, ointment 18
 Sumatriptan 11
 Sunscreen, titanium dioxide 18
 Suxamethonium 2, 24
 Synthetic substitutes 21
 Tamoxifen 13
 Tears artificial, CMC 25
 Telmisartan 15, 16
 Temazepam 27
 Tenofovir 11
 Testosterone 21
 Tetanus antitoxin, vaccine 23
 Tetracaine eye drops 24
 Tetracycline, eye 24
 Thiamine 30
 Thiopentone 1
 Thioridazine 27
 Throat lozenges 30
 Thyroid drugs 23
 Timolol eye drops 28*
 Titanium dioxide 18
 Toxoplasmosis 9
 TPN 29
 Trace element, additrac 29
 Tramadol w/paracetamol 3
 Tretinoin 18
 Triamcinolone 3
 Triclofos 27
 Trifluoperazine 26
 Trimipramine 27
 Tuberculin 23
 UV blocking agent 18
 Vaccines 23, 24
 Valproate 5, 27
 Vancomycin 8
 Verapamil 14, 15, 16
 Vincristine 12
 Vitamins 29
 Warfarin 13
 Water- electrolytes disturbance 28
 Water f/injection, irrigation 29
 Yellow fever vaccine 24
 Zidovudine 10
 Zinc; eye drops 22, pwd17, w/castor oil 19, tablet 21
 Zolmitriptan 11